

Dispensing Limitation List

Safeguarding members, saving plan benefit dollars

The following list represents the Pharmacy and Therapeutics (P&T) Committee recommendations for dispensing or quantity limitations per a specific amount of time. Quantity limit programming has become an acceptable pharmacy plan practice for some medications. The intent is to safeguard member health and save money. This program ensures members do not receive a prescription for a quantity that exceeds recommended plan limits. Limits are set because some medications have the potential to be abused, misused, shared, or have a manufacturer's limit on the maximum dose. These limits have been reviewed by our clinical and medical staff, and the P&T Committee. Quantity limits are based on FDA approved dosing schedules, current medical practices, evidence-based clinical guidelines, and peer-reviewed medical literature. The inclusion of a medication on this list does not imply coverage under all plans, nor does the inclusion of a dispensing limitation imply that your specific benefit plan also has the same limitation. **Plans may elect their own limitations. Members should consult their prescription drug benefit manual or contact a customer service representative to determine specific coverage and/or inclusion of a medication in the dispensing limitations list, as the list is subject to change.**

Prescription Drug	Limit	Prescription Drug	Limit	Prescription Drug	Limit	Prescription Drug	Limit
Abilify	30 tabs/30 days	Ampyra	60 tabs/30 days	Boniva 150 mg	1 tab/28 days	Concerta 18 mg, 27 mg, & 54 mg	30 tabs/30 days
Acana	1 jar/30 days	Amrix	30 caps/30 days	Breo Ellipta	1 inhaler/30 days	Concerta 36 mg	60 tabs/30 days
Accolate	60 tabs/30 days	anastrozole	30 tabs/30 days	Brisdelle	30 tabs/30 days	Contrave	120 tabs/30 days
Accuneb 0.63 mg/3 ml	120 vials/30 days	Androgel 1%-25 mg	75 gm/30 days	Brilinta	60 tabs/30 days	Copaxone 20 mg	30 syringes/30 days
Accuneb 1.25 mg/3 ml	360 vials/30 days	Androgel 1%-50 mg & Pump	300 gm/30 days	Brintellix	30 tabs/30 days	Copaxone 40 mg	12 syringes/30 days
Aciphex 5 mg, 10 mg	30 caps/30 days	Androgel 1.62%	150 gm/30 days	budeprion XL 150 mg	90 tabs/30 days	Cordran Patch	24/30 days
Aciphex 20 mg	90 tabs/30 days	anexsia	360 tabs/30 days	budeprion XL 300 mg	60 tabs/30 days	Cordran Tape	2 rolls/30 days
Aciphex Sprinkle	30 caps/30 days	Anoro Ellipta	1 inhaler/30 days	budesonide respules	60 ampules/30 days	Coreg CR	30 tabs/30 days
Actifoam	120 sponges/30 days	Antara 130 mg	30 tabs/30 days	Bunavail 2.1/0.3 mg	30 films/30 days	Corlanor	60 tabs/30 days
Actiq	120 lozenges/30 days	Antara 43 mg	60 tabs/30 days	Bunavail 4.2/0.7 mg	30 films/30 days	Cosentyx	2 pens or syringes/28 days
Actoplus Met	90 tabs/30 days	Anzemet tabs	10 tabs/presc. dispensed	Bunavail 6.3/1 mg	60 films/30 days	Cozaar	30 tabs/30 days
Actoplus Met XR	60 tabs/30 days	Aplenzin	30 tabs/30 days	buprenorphine 2 mg	360 tabs/30 days	Cresamba	68 caps/30 days
Acuvail	30 pouches/60 days	Apriso	120 caps/30 days	buprenorphine 8 mg	90 tabs/30 days	Crestor	30 tabs/30 days
Actos	30 tabs/30 days	Aptensio XR	30 caps/30 days	buprenorphine/naloxone 2/0.5 mg	360 tabs/30 days	Cuvposa	1419 ml/30 days
acyclovir 5% ointment	30 gm/30 days	Aptiom 200 mg, 400 mg, 600 mg	30 tabs/30 days	buprenorphine/naloxone 8/0.5 mg	90 tabs/30 days	CVS allergy relief 60 mg	60 tabs/30 days
Adcirca	60 tabs/30 days	Aptiom 800 mg	60 tabs/30 days	butal/APAP/caff/codeine	180 caps/30 days	CVS allergy relief 180 mg	30 tabs/30 days
Addyi	30 tabs/30 days	Arcalyst	4 vials/30 days	butal/ASA/caff/codeine	180 tabs/30 days	CVS lansoprazole	30 tabs/30 days
Addyi	limited to use in females only	Arcapta	30 caps/30 days	butorphanol NS	2 bottles (2.5 ml ea.)/30 days	cyclobenzaprine ER	30 caps/30 days
Adempas	90 tabs/30 days	Aricept	30 tabs/30 days	Butrans	4 patches/28 days	Cymbalta 20 mg	90 caps/30 days
Advair Diskus	1 inhaler (60 blisters)/30 days	Arimidex	30 tabs/30 days	Bydureon	1 box or 4 trays/28 days	Cymbalta 30 mg	30 caps/30 days
Adrenaclik	2 pens/30 days	aripiprazole	30 tabs/30 days	Byetta	2.4 ml/30 days	Cymbalta 60 mg	30 caps/30 days
Advicor	60 tabs/30 days	Aristada	1 injection/28 days	Bystolic	60 tabs/30 days	Daklinza	28 tabs/28 days
Aerochamber	1/calendar yr	Arnuit Ellipta	1 inhaler/30 days	Caduet	30 tabs/30 days	Daliresp	30 tabs/30 days
Aerospan	2 inhalers/30 days	Asmanex	1 inhaler/30 days	Caldolor	240 vials/30 days	Daytrana	30 patches/30 days
Afinitor	30 tabs/30 days	Asmanex HFA	1 inhaler/30 days	Cambia	9 packets/30 days	Denavir	5 gms/30 days
Afluria	1 injection/presc. dispensed	Astepro	1 bottle/30 days	camrese, camrese lo	91 tabs/91 days	Depo-Provera	1 injection/90 days
alfuzosin	30 tabs/30 days	Asthmapack	1/calendar yr	candesartan	30 tabs/30 days	desloratadine	30 tabs/30 days
Akynzeo	1 cap/presc. dispensed	Atacand HCT	30 tabs/30 days	candesartan/HCTZ	30 tabs/30 days	Detrol	60 tabs/30 days
albuterol 0.63 mg/3 ml	120 vials/30 days	Atacand	30 tabs/30 days	Caprelsa 300 mg	30 tabs/30 days	Detroit LA	30 caps/30 days
albuterol 1.25 mg/3 ml	360 vials/30 days	Atelvia	4 tabs/28 days	Caprelsa 100 mg	60 tabs/30 days	Dexedrine CR 5 mg	360 caps/30 days
aller-ease	30 tabs/30 days	atorvastatin	30 tabs/30 days	carisoprodol	120 tabs/30 days	Dexedrine CR 10 mg	180 caps/30 days
Allegra 60 mg	60 tabs/30 days	Auryxia	360 tabs/30 days	carisoprodol/ASA	150 tabs/30 days	Dexedrine CR 15 mg	120 caps/30 days
Allegra 180 mg	30 tabs/30 days	Auvi-Q	1 box/30 days	carisoprodol/ASA/codeine	120 tabs/30 days	Dexlansoprazole	30 caps/30 days
allergy relief	30 tabs/30 days	Avalede	30 tabs/30 days	Casodex	30 tabs/30 days	Diabetic Test Strips, Lancets, Syringes	800 units/3 mo. period
almotriptan 12.5 mg tabs	12 tabs(2 boxes)/30 days	Avandamet	60 tabs/30 days	Caverject	6 injections/30 days	Diclofenac 3% gel	100gm/30 days
almotriptan 6.5 mg tabs	18 tabs(3 boxes)/30 days	Avandaryl	60 tabs/30 days	Cayston	84 vials/56 days	Diovan	30 tabs/30 days
Alora	8 patches/30 days	Avandia	60 tabs/30 days	Celebrex	60 caps/30 days	Dolacel	240 caps/30 days
alosetron	60 tabs/30 days	Avapro	30 tabs/30 days	celecoxib	60 caps/30 days	Dolacet Forte	240 caps/30 days
Altaprev	30 tabs/30 days	Avelox	14 tabs/presc. dispensed	Cerdelga	60 caps/30 days	donepezil	30 tabs/30 days
Alsuma	6 inj/30 days	Avitene	120 syringes/30 days	Cetaxal	14 vials/presc. dispensed	Diovan HCT	30 tabs/30 days
Alvesco	1 inhaler/30 days	Avodart	30 caps/30 days	Chantix	60 tabs/30 days	Duavee	30 tabs/30 days
Ambien CR	30 tabs/30 days	Avonex	4 vials/30 days	Cialis	6 tabs/30 days	Duetact	30 tabs/30 days
Ambien	30 tabs/30 days	Axert 12.5 mg tabs	12 tabs (2 boxes)/30 days	Cialis 2.5 mg and 5 mg	30 tabs/30 days	Duloxetine	90 tabs/30 days
Amerge 1 mg tabs	18 tabs (2 boxes)/30 days	Axert 6.25 mg tabs	18 tab (3 boxes)/30 days	Cimzia Starter Kit	1 kit per 365 days	Duloxetine 20 mg	90 caps/30 days
Amerge 2.5 mg tabs	9 tabs (1 box)/30 days	Axiron	180 ml/30 day	Cimzia	2-200 mg inj or 400 mg/28 days	Duloxetine 30 mg	30 caps/30 days
amethia, amethia lo	91 tabs/91 days	azelastine 0.15	1 bottle/30 days	claravis	30 days/presc. dispensed	Duloxetine 60 mg	60 caps/30 days
Amitiza	60 caps/30 days	Banzel	240 tabs/30 days	Clarinetx, Clarinetx D	30 tabs/30 days	Duragesic	10 patches/30 days
amlodipine	30 tabs/30 days	Belsomra	30 tabs/30 days	Climara, Climara Pro	4 patches/30 days	Durezol	5 ml/30 days
amlodipine/atorvastatin	30 tabs/30 days	Benzacdin	1 unit/30 days	donidone ER	60 tabs/30 days	Durlaza	30 caps/30 days
amlodipine/benzazepril	30 tabs/30 days	Benicar	30 tabs/30 days	clopidogrel	30 tabs/30 days	Durlasteride	30 caps/30 days
amlodipine/telmisartan	30 tabs/30 days	Benicar HCT	30 tabs/30 days	dozapine	120 tabs/30 days	Dutoprol	120 tabs/30 days
amnesteam	30 days/presc. dispensed	Bepreve	10 ml/30 days	donidone ER	120 tabs/30 days	Dymista	1 bottle/30 days
amphetamine salts ER 5 mg	180 caps/30 days	Betaseron	15 vials/30 days	Coartem	24 tabs/30 days	Ecoza	Limited to 12 yrs and older
amphetamine salts ER 10 mg	90 caps/30 days	Bexsero	1 syringe/presc. dispensed	colchicine	120 tabs/30 days	Edarbi	30 tabs/30 days
amphetamine salts ER 15 mg	60 caps/30 days	Beyaz	28 tabs/28 days	Colcrys	120 tabs/30 days		
amphetamine salts ER 20 mg	30 caps/30 days	bicalutamide	30 tabs/30 days	Combiwent Respirat	1 inhaler/30 days		
amphetamine salt ER 25 mg	30 caps/30 days	binatoprost	5 ml/30 days	Cometriq	1 kit/28 days		
amphetamine salts ER 30 mg	30 caps/30 days	Binosto	4 tabs/28 days	Compla	30 tabs/30 days		

Prescription Drug	Limit	Prescription Drug	Limit	Prescription Drug	Limit	Prescription Drug	Limit	
Edarbyclor	30 tabs/30 days	Focalin XR 30 mg	30 caps/30 days	Kapvay	60 tabs/30 days	montelukast	30 tabs/30 days	
Edex	6 injections/30 days	Focalin XR 40 mg	30 caps/30 days	Kazano	60 tabs/30 days	morphine sulfate ER caps	60 caps/30 days	
Edluar	30 tabs/30 days	Foradil	1 inhaler (60 capsules)/30 days	Keppra XR 500mg	180 tabs/30 days	morphine sulfate ER tabs	90 tabs/30 days	
Eduant	30 tabs/30 days	Forvio XL	30 tabs/30 days	Keppra XR 750mg	120 tabs/30 days	Movantik	30 tabs/30 days	
Effexor XR 37.5 mg	30 tabs/30 days	Fortesta	120 gm/30 days	Kerydin	10 ml/presc. dispensed	Moxeza	3 ml/30 days	
Effexor XR 75 mg	90 tabs/30 days	Fragmin 2500 U	12 syringes/30 days	Ketek	20 tabs/presc. dispensed	moxifloxacin	14 tabs/presc. dispensed	
Effexor XR 150 mg	60 tabs/30 days	Fragmin 5000 U	18 syringes/30 days	ketorolac tabs	20 tabs/calendar yr	MS Contin	90 tabs/30 days	
Effient	30 tabs/30 days	Fragmin 10,000 & 25,000 U	60 syringes/30 days	Keveysis	120 tabs/30 days	Multaq	60 tabs/30 days	
Elidel Cream	30 gms/presc. dispensed	Frova 2.5 mg tabs	18 tabs (2 boxes)/30 days	KLS aller-fex	30 tabs/30 days	Muse	6 inserts/30 days	
Eliquis	60 tabs/30 days	Fulyzaq	60 tabs/30 days	Kineret	30 syringes/30 days	Namenda	60 tabs/30 days	
Embeda	60 caps/30 days	Fycompa	30 tabs/30 days	Kombiglyze XR	60 tabs/30 days	Namenda XR	30 tabs/30 days	
Emend	5 tabs/presc. dispensed	galantamine ER	30 caps/30 days	KP fexofenadine 60 mg	60 tabs/30 days	naratriptan 1 mg	18 tabs/30 days	
Emsam	30 patches/30 days	Gardasil	13-26 yrs of age	KP fexofenadine 180 mg	30 tabs/30 days	naratriptan 2.5 mg	9 tabs/30 days	
Enablex	30 tabs/30 days	gatifloxacin	1 bottle/30 days	Kytril	4 inj/28 days	Natasha	2 tabs/28 days	
Enbrel 25 mg	16 injections/30 days	Gelnique	30 gm/30 days	Lamictal XR	30 tabs/30 days	natelglidone	90 tabs/30 days	
Enbrel 50 mg	8 injections/30 days	Gelnique 3%	92 gm/30 days	Lamisil tabs	90 days supply/calendar yr	Natasa	21.96 gm/30 days	
Endo Avitene	120 sheets/30 days	Geodon	60 caps/30 days	lansoprazole 15 mg	30 caps or ODT/30 days	Natpara	2 cartridges/28 days	
Endocet 7.5/500	240 tabs/30 days	Giazio	180 tabs/30 days	lansoprazole 30 mg	90 caps/30 days	Nebupent	1 inhaler/30 days	
Endocet 5/325	360 tabs/30 days	Giazio	Limited to use in males only	latanoprost	5 ml/30 days	Nesuna	30 tabs/30 days	
Endocet 10/650	180 tabs/30 days	Gilenya	30 caps/30 days	Latisse	3 ml/30 days	Neulasta	2 syringes/30 days	
Endocet 7.5/325	360 tabs/30 days	Gilotrif	30 tabs/30 days	Latuda	30 tabs/30 days	Neumega	21 vials/30 days	
Endocet 10/325	360 tabs/30 days	Glatopa	30 syringes/30 days	Lenvima 24 mg	90 caps/30 days	nevirapine XR	30 tabs/30 days	
enoxaparin	60 syringes/30 days	Glyxambi	30 tabs/30 days	Lenvima 20 mg	60 caps/30 days	Nexium 20 mg	30 caps/30 days	
Entresto	60 tabs/30 days	GNP allergy relief	30 tabs/30 days	Lenvima 14 mg	60 caps/30 days	Nexium 40 mg	60 caps/30 days	
Epiduo	90 gms/30 days	GNP lansoprazole	30 tabs/30 days	Lenvima 10 mg	30 caps/30 days	Niacin	60 tabs/30 days	
Epiduo Forte	90 gms/30 days	Gralise 300mg	180 tabs/30 days	Lescol XL	30 caps/30 days	Niaspan	60 tabs/30 days	
Epinephrine auto-injector	2 pens/30 days	Gralise 600mg	90 tabs/30 days	levetiracetam ER 500 mg	180 tabs/30 days	Norco	360 tabs/30 days	
Epipen, Epipen Jr	2 pens/30 days	granisetron	10 tabs/presc. dispensed	levetiracetam ER 750 mg	120 tabs/30 days	Northera	14 day supply/presc. dispensed	
Epivir HBV	30 tabs/30 days	Grastek	30 tabs/30 days	levofloxacin	14 tabs/presc. dispensed	Norvasc	30 tabs/30 days	
epirolone	60 tabs/30 days	guanfacine ER	30 tabs/30 days	Letairis	30 tabs/30 days	Noxafil	Limited to 13 yrs and older	
EQ allergy relief	30 tabs/30 days	Harvoni	28 tabs/28 days	Levaquin	14 tabs/presc.	Nucynta	180 tabs/30 days	
EQL aller-ease	30 tabs/30 days	Helistat	120 sponges/30 days	Levitra	6 tabs/30 days	Nucynta ER	60 tabs/30 days	
Erectile Dysfunction Drugs	Limited to use in males only	Hepsera	30 tabs/30 days	levonorgestrel	1 treatment/calendar yr	Nuvaring	1 ring/30 days	
Erectile Dysfunction Drugs (Cialis, Levitra, Viagra)	Combined limit of 6 tabs/30 days	HM fexofenadine 60 mg	60 tabs/30 days	Lexapro	30 tabs/30 days	Nuversa	5 gm/presc. dispensed	
Erivedge	30 caps/30 days	HM fexofenadine 180 mg	30 tabs/30 days	Lexapro soln	620 ml/30 days	Nuvigil	30 tabs/30 days	
Esbriet	270 caps/30 days	Horizant	30 tabs/30 days	Lialda	120 tabs/30 days	Nydol	2520 mL/21 days	
escitalopram	30 tabs/30 days	Humira 20 mg	8 injections/30 days	Lidoderm patch	90 patches/30 days	Oralmozo	30 caps/30 days	
escitalopram soln	620 ml/30 days	Humira 40 mg	4 injections/30 days	linezolid tablet	56 tabs/28 days	Ofev	60 caps/30 days	
esomeprazole 20 mg	30 caps/30 days	hydrocodone/APAP	not to exceed 4000 mg	Linzees	30 tabs/30 days	olanzapine	30 tabs/30 days	
esomeprazole 40 mg	60 caps/30 days	hydrocodone/APAP soln	3600 ml/30 days	Lipitor	30 tabs/30 days	olanzapine/fluoxetine	30 caps/30 days	
Estring	1 ring/90 days	hydromorphone ER	30 tabs/30 days	Liptruzet	30 tabs/30 days	Oleptro	30 tabs/30 days	
Eszopiclone	30 tabs/30 days	Hysingla ER	30 caps/30 days	Livalo	30 tabs/30 days	olopatadine nasal spray	1 bottle/30 days	
Evamist	1 box/30 days	Hyzaar	30 tabs/30 days	Lofibra	30 caps/30 days	Olysio	28 tabs/28 days	
Evista	30 tabs/30 days	Ibrance	21 caps/28 days	Lo Loestrin Fe	28 tabs/28 days	Omedamox	1 box/year	
Evotaz	30 tabs/30 days	Idusig	30 tabs/30 days	Lonsurf	80 tabs/28 days	omepra-3 acid	120 caps/30 days	
Exalgo	30 tabs/30 days	Illaris	1 vial/60 days	losartan	30 tabs/30 days	omeprazole 10 mg, 40 mg	60 caps/30 days	
Exelon	60 tabs/30 days	Ilvivo	1.7 mL/14 days	losartan/HCTZ	30 tabs/30 days	omeprazole 20 mg	90 caps/30 days	
Exelon Patch	30 patches/30 days	Imbruvica	120 caps/30 days	LoSeasonique	91 tabs/90 days	omeprazole/sod bicarb	30 caps/30 days	
Exforge HCT	30 tabs/30 days	Imitrex 25 mg tabs	18 tabs (2 boxes)/30 days	Lotrel	30 tabs/30 days	Omniaris	2 inhalers/30 days	
Exetia	15 vials/30 days	Imitrex 50 mg tabs	18 tabs (2 boxes)/30 days	Lotronex	60 tabs/30 days	ondansetron ODT tabs	90 tabs/30 days	
Eylea	0.05 ml/28 days	Imitrex 100 mg tabs	9 tabs (1 box)/30 days	Lotronex	Limited to use in females only	ondansetron tabs	90 tabs/30 days	
Factive	7 tabs/30 days	Imitrex Injection	3 kits (6 injections)/30 days	Lovaza	120 caps/30 days	ondansetron soln	100 ml/presc. dispensed	
Fanaxap	60 tabs/30 days	Imitrex Nasal Spray	12 sprays (2 boxes)/30 days	Lovenox	60 syringes/30 days	Onexton gel	50 gms/pres. dispensed	
Farydak	6 caps/21 days	Incruse Ellipta	1 inhaler/30 days	Lumigan	5 ml/30 days	Onglyza	30 tabs/30 days	
fenofibrate micro	30 caps/30 days	Inlyta	120 tabs/30 days	Lunesta	30 tabs/30 days	Opana ER	60 tabs/30 days	
fenofibrate	30 tabs/30 days	Inspira	60 tabs/30 days	Luzu	60 gm/presc. dispensed	Oralmit	30 tabs/30 days	
fenofibric acid	30 caps/30 days	Intence	120 tabs/30 days	Luvox CR	30 caps/30 days	OP Contraceptives	Limited to use in females only	
fentanyl	120 lollipops/30 days	Intermezzo 3.5 mg	Limited to use in males only	Lynparza	480 caps/30 days	Oralair	30 tabs/30 days	
Fentora	120 tabs/30 days	introvale	91 tabs/91 days	Lyrca	120 caps/30 days	Oravig	14 tabs/presc. dispensed	
Fetzima	30 tabs/30 days	Intuniv	30 tabs/30 days	Lyrca soln	900 ml/30 days	Orenitram	90 tabs/30 days	
fexofenadine 30 mg & 60 mg	60 tabs/30 days	Invega 3 mg & 9 mg	30 tabs/30 days	Lysteda	30 tabs/30 days	Orkambi	112 tabs/28 days	
fexofenadine 180 mg	30 tabs/30 days	Invega 6 mg	60 tabs/30 days	Margescic	240 caps/30 days	Oseni	30 tabs/30 days	
Fibricor	30 tabs/30 days	Invega Trinza	1 injection/90 days	Maxalt, Maxalt MLT 5 mg tabs	24 tabs (4 boxes)/30 days	Osphena	30 tabs/30 days	
finasteride	30 tabs/30 days	Invokamet	60 tabs/30 days	Maxalt, Maxalt MLT 10 mg tabs	12 tabs (2 boxes)/30 days	Otezla	60 caps/30 days	
finasteride	Limited to use in males only	Invokana	30 tabs/30 days	medroxyprogesterone	1 injection/90 days	Oxaydo	120 tabs/30 days	
Fioricet/codeine	180 caps/30 days	I-port	1 box/30 days	Mekinist	30 tabs/30 days	Oxtellar XR	120 tabs/30 days	
Flector	60 patches/30 days	irbesartan	30 tabs/30 days	mementine	60 tabs/30 days	oxycodone/APAP, not to exceed 4000 mg of APAP/day	oxycodone ER	120 tabs/30 days
Flomax	60 caps/30 days	irbesartan/HCTZ	30 tabs/30 days	methadone 10 mg	180 tabs/30 days	Oxycontin	120 tabs/30 days	
fluvastatin	60 caps/30 days	Iressa	30 tabs/30 days	methadone 5 mg	360 tabs/30 days	oxymorphone ER	60 tabs/30 days	
fluvastatin extended-release	30 caps/30 days	Isentress	60 tabs/30 days	methadone 8 mg	8 patches/30 days	paliperidone 3 mg, 9 mg	30 tabs/30 days	
Fluvalal	1 inj/presc. dispensed	Isentress 25 mg chew	120 tabs/30 days	methylphenidate 10 mg	180 tabs/30 days	paliperidone 6 mg	60 tabs/30 days	
Fluvirin	1 inj/calendar year	Isentress 100 mg chew	180 tabs/30 days	methylphenidate 20 mg	90 tabs/30 days	paliperidone 20 mg	30 tabs/30 days	
Flumist	1 treatment/presc. dispensed	itraconazole	90 days supply/calendar yr	methylphenidate ER 18, 27, 54 mg	30 tabs/30 days	pantoprazole 40 mg	60 tabs/30 days	
flouxamine ER	30 caps/30 days	Jalyn	60 tabs/30 days	methylphenidate ER 36 mg	60 tabs/30 days	paroxetine CR	60 tabs/30 days	
Fluzone intradermal	1 inj/ presc. dispensed	Janumet XR	60 tabs/30 days	methylphenidate ER 36 mg	60 caps/30 days	Patanase	1 bottle/30 days	
Focalin 2.5 mg	240 tabs/30 days	Janumet	60 tabs/30 days	metoclopramide disolvable tabs	120 tabs/30 days	Paxil CR	60 tabs/30 days	
Focalin 5 mg	120 tabs/30 days	Janumet XR	30 tabs/30 days	Metozolv	120 tabs/30 days	Pegasyr	4 injections/30 days	
Focalin 10 mg	60 tabs/30 days	Januvia	30 tabs/30 days	Micardis	30 tabs/30 days	Peg-Intron	4 syringes/vials/30 days	
Focalin XR 5 mg	240 caps/30 days	Jardiance	30 tabs/30 days	Micardis HCT	30 tabs/30 days	Pennsaid	150 ml/30 days	
Focalin XR 10 mg	120 caps/30 days	Jollesa	91 tabs/91 days	Migranal Nasal Spray	16 sprays (2 boxes)/30 days	Pentasa 250 mg	120 caps/30 days	
Focalin XR 15 mg	60 caps/30 days	Jentadueto	60 tabs/30 days	Mirapex	90 tabs/30 days	Pentasa 500 mg	240 caps/30 days	
Focalin XR 20 mg	60 caps/30 days	Jublia	4 ml/30 days	Mirapex ER	30 tabs/30 days	Percocet 2.5, 5, 10/325 mg	360 tabs/30 days	
Focalin XR 25 mg	30 caps/30 days	Juxtapid	90 caps/30 days	mirtazapine	30 tabs/30 days	Pexeva 10 mg, 20 mg, 30 mg, 40 mg	30 tabs/30 days	
		Kadian	60 caps/30 days	modafanil 100 mg	120 tabs/30 days	Phoslyra	1800 ml/30 days	
		Kalydeco oral granules	60 packets/30 days	modafanil 200 mg	60 tabs/30 days			
		Kalydeco tabs	60 tabs/30 days					

Prescription Drug	Limit	Prescription Drug	Limit	Prescription Drug	Limit	Prescription Drug	Limit
Picato	3 tubes of 0.015%/presc. dispensed	all strengths except 4 mg	60 tabs/30 days	Symbicort	1 inhaler/30 days	Veltin	30 grams/30 days
Picato	2 tubes of 0.05%/presc. dispensed	Ritalin 5 mg	360 tabs/30 days	Symbyax	30 caps/30 days	venlafaxine ER 37.5 mg	30 caps/30 days
pioglitazone	30 tabs/30 days	Ritalin 10 mg	180 tabs/30 days	Synjardy	60 tabs/30 days	venlafaxine ER 75 mg	90 caps/30 days
pioglitazone/glimepiride	30 tabs/30 days	Ritalin 20 mg	90 tabs/30 days	Tafinlar	120 caps/30 days	venlafaxine ER 150 mg	60 caps/30 days
pioglitazone/metformin	60 tabs/30 days	Ritalin LA	60 caps/30 days	Tamiflu	1 treatment every 180 days	Ventolin HFA	2 inhalers/30 days
Plavix	30 tabs/30 days	rivastigmine capsule	60 caps/30 days	Tamiflu susp	75 mL/180 days	Vesicare	30 tabs/30 days
Plegridy	2 syringes or pens/ 28 days	rivastigmine patch	30 patches/30 days	tamsulosin	60 caps/30 days	Viagra	6 tabs/30 days
Pneumovax	1 injection/ presc. dispensed	rizatriptan, rizatriptan ODT 5 mg tabs	24 tabs/30 days	Tarka	30 tabs/30 days	Victoza	3 pens/30 days
Potiga	1200 mg/30 days	rizatriptan, rizatriptan ODT 10 mg tabs	12 tabs/30 days	Tasmar	90 tabs/30 days	Viekira Pak	128 tabs/28 days
Pradaxa	60 caps/30 days	ropinirole ER	30 tabs/30 days	Tecfidera	60 caps/30 days	Viibryd	30 tabs/30 days
Praluent	2 injections/28 days	Rozerem	30 tabs/30 days	Technivie	56 tabs/28 days	Vimovo	60 tabs/30 days
pramipexole	90 tabs/30 days	Roxicet 5/325	360 tabs/30 days	Teflaro	30 vials/30 days	Vimpat	60 tabs/30 days
pramipexole ER	30 tabs/30 days	Ryzolt	360 tabs/30 days	Tekturna	30 tabs/30 days	Viramune XR	30 tabs/30 days
Prandimet	60 tabs/30 days	Sabril	180 tabs/30 days	Tekturna HCT	30 tabs/30 days	Victoza	3 pens/30 days
Prandin	240 tabs/30 days	Safyral	28 tabs/28 days	telmisartan	30 tabs/30 days	Voltaren Gel	960 gm/30 days
Pravachol	30 tabs/30 days	Samsca	60 tabs/30 days	telmisartan HCT	30 tabs/30 days	Vytorin	30 tabs/30 days
pravastatin	30 tabs/30 days	Sanctura	60 tabs/30 days	Terazol 3	1 tube/30 days	wal-fex allergy 60 mg	60 tabs/30 days
Pregnyl	3 vials/30 days	Sanctura XR	30 caps/30 days	Terazol 7	1 tube/30 days	wal-fex allergy 180 mg	30 tabs/30 days
Prestalia	30 tabs/30 days	Sancuso	4 transdermal patches/30 days	terbinafine tabs	90 days supply/calendar yr	Wellbutrin XL 150 mg	90 tabs/30 days
Prevacid 15 mg	30 caps/30 days	Santyl	30 grams/presc. dispensed	terconazole 3	1 tube/30 days	Wellbutrin XL 300 mg	60 tabs/30 days
Prevacid 30 mg	90 caps/30 days	Saphris	60 sublingual tabs/30 days	terconazole 7	1 tube/30 days	Xalatan	5 mL/30 days
Prezcobix	90 caps/30 days	Savaysa	30 tabs/30 days	testosterone 1% gel 25 mg	75 gm/30 days	Xalkori	60 caps/30 days
Priftin	24 tabs/28 days	Savella	60 tabs/30 days	testosterone 1% gel 50 mg, Pump	300 gm/30 days	Xarelto	30 tabs/30 days
Prilosec 10 mg, 40 mg	60 caps/30 days	Saxenda	5 pens/30 days	TGT allergy relief	30 tabs/30 days	Xartemis XR	120 tabs/30 days
Prilosec 20 mg	90 caps/30 days	Seasonique	91 tabs/91 days	Tivicay	30 tabs/30 days	Xeljanz	60 tabs/30 days
Pristiq	30 tabs/30 days	Serevent Diskus	1 inhaler (60 blisters)/30 days	Tivorbex	90 tabs/30 days	Xerese	5 gm/30 days
ProAir HFA	2 inhalers/30 days	Seroquel	60 tabs/30 days	TOBI	56 ampules/28 days	Xifaxan 550 mg	42 tabs/14 days
ProAir RespiClick	2 inhalers/30 days	Seroquel XR	60 tabs/30 days	Tobradex ST	5 mL/30 days	Xigduo XR	30 tabs/30 days
Procrit 2000, 3000, 4000 unit only	12/30 days	Sildenafil 20 mg	90 tabs/30 days	tobramycin ampules	56 ampules/28 days	Xulane	3 patches/28 days
Profasi	3 vials/30 days	Silenor	30 tabs/30 days	tolcapone	90 tabs/30 days	zafirlukast	60 tabs/30 days
Promensa	1 bottle/presc. dispensed	Simbrinza	1 bottle/30 days	tolterodine	60 tabs/30 days	zaleplon	30 tabs/30 days
Promacta	90 tabs/30 days	Simcor	60 tabs/30 days	tolterodine ER	30 caps/30 days	Zazole	1 tube/30 days
Proscar	30 tabs/30 days	simvastatin	30 tabs/30 days	Toradol	20 tabs/calendar yr	Zecuity	4 patches/30 days
Protonix 20 mg	30 tabs/30 days	Singular	30 tabs/packets/30 days	Toviaz	30 tabs/30 days	Zegerid capsules/powder	30/30 days
Protonix 40 mg	60 tabs/30 days	Singular Chewables	Limited to 15 yrs and under	Tradjenta	30 tabs/30 days	Zetia	30 tabs/30 days
Proventil HFA	2 inhalers/30 days	Sivextro	6 tabs/presc. dispensed	tramadol	240 tabs/30 days	Zelboraf	240 tabs/30 days
Provigil 100 mg	120 tabs/30 days	Sklice	120 mL/7 days	tramadol ER	30 tabs/30 days	Zenatone	1 bottle/30 days
Provigil 200 mg	60 tabs/30 days	SM fexofenadine 60 mg	60 tabs/30 days	tramadol/APAP	240 tabs/30 days	Ziana	30 gm/30 days
Pulmicort Respules	60 ampules/30 days	SM fexofenadine 180 mg	30 tabs/30 days	trandolopril/verapamil	30 tabs/30 days	ziprasidone	60 caps/30 days
Pulmozyme	30 ampules/30 days	Solaraze	100 gm/30 days	tranexamic acid	30 tabs/30 days	Zipsor	120 caps/30 days
Qnasl	1 bottle/30 days	Soma	120 tabs/30 days	Transderm SCOP	10 patches/30 days	Zocor	30 tabs/30 days
Quartette	91 tabs/91 days	Sonata tabs	30 tabs/30 days	Travatan Z	5 mL/30 days	Zofran ODT tabs	90 tabs/30 days
Qualaquin	42 caps/365 days	Sonlux	120 gms/30 days	Treximet	9 tabs/30 days	Zofran tabs	90 tabs/30 days
quetiapine	60 tabs/30 days	Sotylize	1,920 mL/30 days	Tribenzor	30 tabs/30 days	Zofran soln.	100 mL/presc. dispensed
Quillivant XR	360 mL/30 days	sotret	30 days/presc. dispensed	Tricor	30 tabs/30 days	Zohydro ER	60 caps/30 days
Qutenza	4 patches/84 days	Sovaldi	28 tabs/28 days	Triglide	30 tabs/30 days	zolmitriptan	12 tabs/30 days
RA allergy relief	30 tabs/30 days	Spiriva	1 inhaler (30 caps)/30 days	Trilipix	30 caps/30 days	zolmitriptan 5 mg	6 tabs/30 days
rabeprazole 5 mg, 10 mg	30 caps/30 days	Spiriva Respimat	1 inhaler/30 days	Triumeq	30 tabs/30 days	zolpidem	6 tabs/30 days
rabeprazole 20 mg	90 tabs/30 days	Sporanox	90 day supply/calendar year	trosipium er	60 tabs/30 days	Zolpimist	1 canister/30 days
Ragwitek	30 tabs/30 days	Sprix	5 bottles/30 days	trosipium er	30 caps/30 days	Zomig Nasal Spray	2 sprays (2 boxes)/30 days
Ranexa	120 tabs/30 days	Stadol NS	2 bottles (2.5 mL each)/30 days	Trumeba	0.5 mL/presc. dispensed	Zomig, Zomig ZMT 2.5 mg tabs	2 tabs (2 boxes)/30 days
Rapafla	30 caps/30 days	Starlix	90 tabs/30 days	Tudorza	1 inhaler/30 days	Zomig, Zomig ZMT 5 mg tabs	6 tabs (2 boxes)/30 days
Razadyne ER	30 caps/30 days	Staxyn	6 tabs/30 days	Twynsta	30 tabs/30 days	Zontivity	30 tabs/30 days
Rebif	12 injections/30 days	Stendra	6 tabs/30 days	Tybost	30 tabs/30 days	Zortress	120 tabs/30 days
Regranex	15 gms/presc. dispensed	Stiolto Respimat	1 inhaler/30 days	Uceris	30 tabs/30 days	Zorvolex	90 caps/30 days
Relenza	1 treatment every 180 days	Stivarga	84 tabs/28 days	Ulesfia	1362 mL/30 days	Zostavax	Limited to 50 yrs and older
Relistor	4 kits or 30 vials/30 days	Strattera	60 caps/30 days	Uloric	30 tabs/30 days	Zovirax ointment	30 gm/30 days
Relpax 20 mg	12 tabs/30 days	Striverdi	1 inhaler/30 days	Ultram ER	30 tabs/30 days	Zydelig	60 tabs/30 days
Relpax 40 mg	6 tabs/30 days	Suboxone 2/0.5 mg	360 tabs/30 days	Ultram/ Ultracet	240 tabs/30 days	Zyflo CR	120 tabs/30 days
repaglinide	240 tabs/30 days	Suboxone 8/0.5 mg	90 tabs/30 days	Uroxatral	30 tabs/30 days	Zyflo CR	150 caps/30 days
Repatha	3 injections/28 days	Subutex 2 mg	360 tabs/30 days	valsartan	30 tabs/30 days	Zymaxid	1 bottle/30 days
Requip XL	30 tabs/30 days	Subutex 8 mg	90 tabs/30 days	valsartan/amlodipine	30 tabs/30 days	Zyprexa	30 tabs/30 days
Restasis	60 vials/30 days	sumatriptan	3 kits (6 inj)/30 days	valsartan/amlodipine/HCTZ	30 tabs/30 days	Zyprexa Relprev 210, 300 mg	1 inj/14 days
Revatio	90 tabs/30 days	sumatriptan 100 mg	9 tabs/30 days	valsartan/HCTZ	30 tabs/30 days	Zyprexa Relprev 405 mg	1 inj/28 days
Rexulti	30 tabs/30 days	sumatriptan 25 and 50 mg	18 tabs/30 days	Valturna	30 tabs/30 days	Zyvox	56 tabs/28 days
risedronate 35 mg delayed-release	4 tabs/28 days	sumatriptan NS	12 sprays (2 boxes)/30 days	vandetanib 100 mg	60 tabs/30 days	Zytiga	120 tabs/30 days
Risperdal 4mg	120 tabs/30 days	Suprenza	30 tabs/30 days	vandetanib 300 mg	30 tabs/30 days		
Risperdal all strengths except 4 mg	60 tabs/30 days	Sylatron	4 syringes/30 days	Varubi	2 tabs/presc. dispensed		
risperidone 4 mg	120 tabs/30 days			Vascepa	120 caps/30 days		

Any member with a request exceeding the current quantity limits should have a letter from their healthcare provider. The letter should include diagnosis, reason for exceeding the quantity limit per month, and what the therapy plan will be for the member (i.e. tapering schedule). In most cases, the quantity limits we have selected are set to maximum dosages and should not be exceeded according to the current manufacturer's recommendations. Prior authorizations for quantity limits exceeding the guidelines will be issued for six-month intervals and will require a new letter from the member's healthcare provider at the end of the six-month period.

ABOUT NATIONAL PHARMACEUTICAL SERVICES

National Pharmaceutical Services (NPS) is a fully integrated pharmacy benefit manager. By upholding full disclosure of claim accuracy and associated payments as a baseline in every relationship, NPS eliminates confusion, inefficiency, and overcharging in the pharmaceutical healthcare system. Discover how honesty and forward thinking can deliver value to your benefit plan and your bottom line — visit www.pti-nps.com.

